



**Quality Test Report**

Plant P003-King Creek  
 Product 901-E-LAYER 1/4"X#6  
 Specification 1/4X#6 Greg 2016



**Sample Information**

Sample No 1948119363 Split Sample   
 Date Sampled 06/28/2016 07:44 Resample   
 Sampled By RYAN HOGG Test Note  
 Type Production Speed 1.8  
 Method Belt-Stream  
 Location Dryer Plant  
 Process dried only

**Gradation Results**

Date Completed 06/28/2016 07:44 Tested By RYAN HOGG

Unit	Moist Mass	Dry Mass	Wash Mass	Moisture %	Wash Loss %	Procedure		
lb		491.40						
Sieve	Mass Retained	Cum Mass Retained	Ind % Retained	% Retained	% Passing	Target	Specification	Comment
3/8" (9.5mm)	0.00	0.00	0.0	0.0	100.0		100-100	
1/4" (6.3mm)	0.00	0.00	0.0	0.0	100.0		95-100	
#4 (4.75mm)	173.70	173.70	35.3	35.3	64.7			
#6 (3.35mm)	245.70	419.40	50.0	85.3	14.7			
#8 (2.36mm)	68.70	488.10	14.0	99.3	0.7			
#10 (2mm)	2.30	490.40	0.5	99.8	0.2		0-10	
#100 (0.15mm)								
#200 (75µm)								
Pan	1.00	491.40	0.20	100.00	0.00			